Estimation of groundwater inflow to Dal Lake
using isotopic mass balance approach

Mohammad Saleem'and Gh Jeelani'
'Department of Earth Sciences, University of Kashmir, Hazratbal Srinagar (190006).
"E-mail: geojeelani@gmail.com

Abstract
Estimation of groundwater-lake water interaction

is essential for both water quantity and water quality
management decisions. Dal Lake, a famous urban fresh
water lake, plays a fundamental role in the social, cultural
and economic dynamics of the Srinagar city. Isotopic
composition of 4°0 and &H in groundwater showed
similar isotopic signature as were observed in
precipitation. However, lake water isotopic composition
("0 = -8.2 to -6.8) in different basins showed more
[...]
*M.Tech student, Department of Civil Engineering, NIT Patna, Patna 800005

3Profsor & HOD, Department of Civil Engineering, NIT Patna, Patna 800005

"E-mail: nsmaurya@nitp.ac.in

Abstract

The non-fecal domestic wastewater is known as
grey water. 50-80 % domestic wastewater comprises as
grey water which may be reuse for various purposes such
as toilet flushing, gardening, construction water, car
washing etc. However reuse may require suitable
treatments. Literature suggests various treatment options.
The present paper will provide a review of various
treatment options which could be suitable for reuse of grey
water in Patna city area.

Keywords:Greywater; black water; wastewater

treatment; reuse.
1. Introduction

Urban areas require artificial infiltration facilities.

Availability of water is the most important factor for the
development and prolonged existence of any civilization.
Without adequate presence of fresh water, socio-economic
development simply cannot take place. Consequent to
rapid growth of population coupled with increasing
demand of water for various purposes resulted in
continuous declining in per capita availability of water and
thus very soon water will be categorized as a rare resource
in the world. Data indicates that availability of per capita
surface water in India in 1991 was 2300 m’, which reduced
to 1980 m’ in 2001. Further it is estimated to reduce upto
1401 and 1191 in year 2025 and 2050 respectively (Kumar
etal.,2005).
Most of the Indian city and several parts of Indian rural
areas do not have access of at least drinking water. In
India, about 800 million people do not have clean water to
drink. Every day nearly 1,600 children die from only
diarrhoea. Some villagers do have access to clean drinking
water at the cost of more than half of day spending in
traveling for the search of drinking water. Population
increase and urbanization are responsible for shortage of
safe drinking water. Natural calamity coupled with
anthropogenic activity further aggravated the situation of
drinking water availability in India and other developing
country.

Patna, capital city of Bihar state (India) is an ancient
city earlier known as Pataliputra situated on the bank of
holy river Ganga. The city is getting recognition as hub of
commercial, industrial, political and institutional
activities. Since past decade, commercial and residential
high rise buildings are mushrooming along with single
dwelling residential house. Increasing trends are expected
to be continued in coming years.  Presently groundwater
is the only source of municipal water supply of the city to

75

feed nearly 180 million populations using 35 pump house
spread over the city. Current trends exhibit shortage of
water in respect of quantity and quality both. Occurrence
of arsenic and fluoride contamination in groundwater due
to unknown reason is a major cause for additional
deterioration of water quality. In spite of acute shortage of
water, the city does not have any facilities for reuse of
wastewater for any purposes. Though, literatures
indicates that grey water may be reuse at least for flushing
the toilet, irrigation and gardening, floor/road, dust
suppression, construction and car washing (Kaur, 2010;
Panjane and Sane, 2011). Grey water is non-industrial
wastewater generated from domestic processes such as
washing dishes, bathing and laundry. Grey water is
distinct from black water in the amount and composition
of its chemical and biological contaminates (from faces or
toxic chemicals). Dish, shower, sink, and laundry water
comprise 50-80% of domestic wastewater (Emerson
1998; Dianaetal., 1996).
The paper will review the available treatment options of
possible reuse of grey water in residential buildings and their
suitability for Patna city area.
2.Material and methods
Literatures related to reuse of grey water will searched
from various sources such as science direct, j-gate, ASCE,
Ph.D. and M.Tech thesis of various institute/universities
to find out the treatment options. The information
gathered from the above sources will be analyzed for their
suitability for Patna city area.
3. Results and discussion

Results and discussion will contain a critical review of
grey water treatment and their suitability for Patna city area.
4. Conclusions

A critical review of treatment techniques for gray
water is presented. The appropriate technique is
identified for treating gray water that is suitable to
Patna city. This reuse technology will help to reduce
municipal water demand.
5.References
[1T Kaur T (2005) “Characterization and treatability
studies on grey water of domestic activities” M. Tech.
Thesis, Thaper University, Patiala.

Kumar R, Singh R D and Sharma K D (2005) “Water
resources of India” Current Science, 5, 794-811.
Kumar R, Singh R D and Sharma K D (2005) “Water
resources of India” Current Science, 5, 794-811.
Emerson G. “Every drop is precious: Grey water as an
alternative water source” Queensland Parliamentary
Library, Research bulletin no. 4 /98 (1998).

Diana Christova-Boal, Robert E. Eden, Scott
McFarlane, “An investigation into greywater reuse

for urben residential properties” Desalination 106
(1996)391-397.

(2]
(3]
[4]

(3]



Upgradation of CETP Effluent for Non-Potable Reuse

R K Ray & A A Kazmi,
Department of Civil Engineering
Indian Institute of Technology Roorkee, Uttarakhand -247667.
*E-mail: rakeshkray@gmail.com

Abstract

Performance evaluation of 4.5 MLD Plant
CETP(Common Effluent Treatment Plant) at
SIDCUL(State Industrial Development Corporation of
Uttarakhand Limited), Haridwar was carried out in order
to ascertain the water quality parameters and heavy metals
in the effluent, and compare them with the norms of the
Indian Effluent Standards and CPHEEO guidelines for
non-potable reuse[1-2]. Various tests were conducted at
primary and tertiary treatment stages in order to satisfy
effluent standards for reuse. For removal of heavy metals,
chemical precipitation method was used at varying pH
from 7 to 11 at lab scale in which 1 N NaOH was used to
vary pH. The removal percentages at different pH were
studied in order to determine optimum pH for heavy metal
removal by chemical precipitation. The optimum removal
percentage of all heavy metals was observed at pH 8.The
same experiment was performed at CETP atSIDCUL as a
field trial. The pH was adjusted to 8 using lime and
maintained throughout the experimental period. On
fourteenth day the samples were collected from all stages
oftreatment for analysis of heavy metals.
A combination of Tertiary coagulation, Ultra-filtration
(UF) and ozonation was performed in order to further
reduce Biochemical Oxygen Demand (BOD), Chemical
Oxygen Demand (COD), Total Suspended Solids (TSS),
turbidity and colour as per reuse standards.

Keywords:Common Effluent Treatment Plant,chemical
precipitation; Tertiary coagulation; Ultra-filtration;

Ozonation.
1. Introduction-

New discharge levels for waste water and tight

restrictions on environmental standards combined with
water shortage has prompted non potable use of waste
water. These emerging challenges have encouraged use of
new/existing technologies for treatment of CETP effluent
ata commercial scale.
The aim of this study is to conduct various experiments on
CETP effluent which is highly polluted with domestic
sewage and industrial effluent using various existing
treatment processes with an aim to propose a treatment
mechanism which can treat any type effluent which is as
highly polluted as CETP effluent, into prescribed reuse
standards.

76

2. Material and methods

Removal of heavy metals. Chemical precipitation
method at varying pH was performed for removal of heavy
metals [3]. Amount of lime and alum was fixed at 100 and
0.5 ppm respectively using jar test. The pH was varied
from 7 to 11 using 1N NaOH. Experiment similar to jar test
was carried out at different pH simultaneously.
Supernatants were extracted and analysed for heavy
metals.The optimum removal percentage of all heavy
metals was observed at pH 8.

A field trial was carried out at CETP at SIDCUL to
ascertain the result. The pH was maintained at § using
commercial lime. The plant was run for 14 days at pH 8 and
samples were collected after all stages of treatment for
heavy metal analysis.

Tertiary Coagulation followed by Ultra-
Filtration. Tertiary coagulation combined with ultra-
filtration process was carried out to reduce TSS, turbidity,
BOD, COD and colour [4]. Alum and polyelectrolyte
doses were fixed at 100 and 0.8 ppm respectively using
standard jar test procedure. The supernatant was subjected
to ultrafiltration which was carried out by using an
Ultrafiltration membrane made up of Polysulfone at 15 PSI
pressure. The effluent was analysed for TSS, turbidity,
BOD, COD and colour. All parameters except colour
satisfied using reuse standards.

Colour Removal by Ozonation. Ozone itself is a
strong oxidizing agent and has a high efficiency of color
removal [5]. The experiment was performed using an
Indoz model ozone generator in which ozone dose was
provided and samples were analysed in one minute
interval.

3. Results and discussion

Removal of heavy metals.The percentage of
removal of various heavy metals varied from 50% to 100%
at various pH intervals. The optimum removal percentage
of all heavy metals was observed at pH 8. At pH 8 all the
heavy metals were within Indian Effluent Standards.Fig 1
shows variation in percentage removal of heavy metals

i

e ¥ s 88 8

t * U oM u

Figure 2.Variation in percentage removal of heavy metals with pH.



International Symposium on Sustainable Urban Environment (Issue 2017)
Tezpur University, Assam 23-14th June, 2017

The field trials were necessary to analyse presence
of heavy metals when the waste water undergoes
secondary and tertiary treatment processes after chemical
precipitation. During field trials high removal percentage
varying from 63% to 95% were achieved for all the heavy
metals. Except Fe all other heavy metals were within
effluent standards.

Tertiary Coagulation followed by Ultra-
Filtration.This combined process was able to reduce
BOD by 77%, COD by 76%, and turbidity by 96% and
TSS by 100% and all these parameters were within the
reuse guidelines. Though the colour removal achieved by
52%, it was 42 in Pt-Co scale which was less not within the
reuse limits. Overall the combines process of Tertiary
coagulation followed by ultrafiltration was much effective
than existing tertiary treatment process consisting of
Pressure Sand Filter and Activated Carbon Filter. This has
been summarised in Table 1.

I ludibed Lernacy Easling
I rgimprd Lashiong Edfac
P anl X o
el A vuk
. Toruuy d
e dowpelad 11 b ~amla
Pl " R T
1
ran
" " an I =
aylag
ocon
a: o L 2 ah
Al
Turzizn
124 ] s kXS a2
~ITh
T35
[E) E »h L] Al
npla
Culoanr
EL] H 3 N (2] 15
1< o
~calzl

Table 1. Results of Tertiary Coagulation followed by
Ultra-Filtration and its comparison with Existing
Tertiary Treatment Processes.

77

Colour Removal by Ozonation. An exposure of 2
minutes with ozone concentration of 4.2 mg/L could
remove the colour from the wastewater within reuse
standards. With exposure 4 minutes with ozone
concentration of 8 mg/L, the colour removal was achieved
up to 88%.

4. Conclusions

The reuse guidelines laid down by CPHEEO are
very strict in terms of turbidity, BOD, TKN and NO,-N.
Hence, in order to satisfy these reuse guidelines,
additional treatment methods are necessary. In this study,
attempts been tried for heavy metal removal by chemical
precipitation at optimum pH. Attempts have been made to
remove BOD, COD, TSS and turbidity by tertiary
coagulation followed by UF. Finally ozonation has been
performed for colour removal.

5.References

[1] CPCB, MOEF, Government of India (1986).
General Standards for Discharge of Environmental
Pollutants Part-A 1986, 545-553.

[2] CPHEEO (2012). Manual on Sewerage and
Sewage Treatment. Ministry of Urban Development,
Government of India, 2012.

[3] Aziz, H.A.; Adlan, M.N.; Ariffin, K.S. Heavy
metals (Cd, Pb, Zn, Ni, Cu and Cr (III)) removal from
water in Malaysia: post treatment by high quality
limestone. Bioresource 2008, 99, 15781583.

[4] Bergamasco, R.; Konradt-Moraes, L.C.; Vieira,
M.F.; Fagundes-Klen, M.R.; Vieira, A.M.S. Performance
of a coagulationultrafiltration hybrid process for water
supply treatment. Chemical Engineering Journal 2011,
166,483489.

[5] Shu, H.Y.; Huang, C.R. Degradation of commercial
azo dyes in water using ozonation and UV enhanced
ozonation process. Chemosphere 1995, 31(8),38133825.



Groundwater Issues

,%o.o :0.‘:6’. [SESSION A3]
mi‘.:%7 [PROCEEDING]

Environs Of Arsenic & Heavy Metal Contamination In Aquifers Of Eastern Part
Of Bardhaman District, West Bengal

S. Brahma and Amlanjyoti Kar
Central Ground Water Board, Eastern Region, C.P. Block 6, Sector V, Salt Lake, Kolkata - 700091

Supriyo_brahma@yahoo.co.in

Abstract

Arsenic contamination of ground water is most
striking in meandering zone of Bhagirathi River in parts of
study area, which includes 6 blocks of Bardhaman district,
West Bengal. Laterally, the effect of contamination
diminishes away from meandering zone. The severity of
contamination is more in shallow aquifers than both in
phreatic and deeper aquifers. Potable ground water can
only be tapped from deep aquifers. In shallow well, higher
concentration of As is associated mostly with higher
concentration of Mn and Ni.

Keywords: Contamination, aquifer, Bhagirathi River,
arsenic, meandering
1. Introduction

Long-term intake of arsenic contaminated water
leads to arsenic poisoning or the arsenicosis. In West
Bengal, 83 blocks in 8 districts of West Bengal are affected
by arsenic>0.05mg/1 (BIS, 2012 permissible limit). WHO
Guideline (2011) value for arsenic in drinking water is
0.01 mg/1.

The study area comprises six blocks, viz. Katwa-I,
Katwa-II, Manteswar, Purbasthali-I, Purbasthali-II and
Kalna-I of Bardhaman district in Bhagirathi River Basin.
The area lies between 23°15" and 23’ 39' N and between
88°04' and 88" 23' E. The mighty Bhagirathi River, which
flows from north to south control the drainage of the area.
Due to shifting of meandering courses from west to east
over geological time scale, many geomorphic elements
developed in the area, viz. natural levees, paleo-levees,
back swamps, abandoned channels, point bars, channel
bars, etc.

The objective of this study is to analyze vertical and
lateral variation of the concentration of arsenic and other
heavy metals in ground water of different aquifers with
respect to geomorphic elements of the area.

2. Material and methods

Fifty-five groundwater samples were collected
during pre-monsoon. Samples were collected from
different locations in meandering zone and away from it, at

78

varied distances from River Bhagirathi. Mostly, 3- set
samples have been collected from phreatic, shallow and
deeper aquifers at each location. The samples have been
analyzed in the laboratory of Geological Survey of India.
Beside arsenic (As), heavy metals, viz. Ti, Mn, Ni, Se, Pb
and Cr have been analyzed by ICP-MS.
3. Results and discussion

3 aquifers delineated in the sub-surface of the study
area are: 1) phreatic aquifer under unconfined condition, ii)
shallow aquifers up to a depth of 60 m bgl under semi-
confined condition and iii) deeper aquifers below 60 m bgl
under semi-confined to confined condition. Summarised
data of As concentration in ground water in different
aquifers are given in Table 1.
High concentration of Arsenic in ground water has been
encountered within shallow aquifers, mostly in and around
meandering zone, commonly in association with higher
concentration of Mn and Ni. As in ground water is less
away from the meandering zone in southern and western
sectors.

4.  Conclusions

As contamination diminishes towards west and
south, away from meandering
zone of Bhagirathi River. The severity of
contamination is more in shallow aquifers and less both in
phreatic and deeper aquifers. In shallow well, higher
concentration of As is associated mostly